
Automatic Sharpener
(Safety, Operation, Limitations, 
Maintenance & Parts Manual)

AGA-CBN rev. A.00
AGA-FCBN rev. A.00 

Safety is our #1 concern! Read and understand all
safety information and instructions before operating,
setting up or maintaining this machine.

Form #841

!



Table of Contents Section-Page
SECTION 1 SAFETY 1-1

SECTION 2 SHARPENER COMPONENTS 2-2

SECTION 3 ASSEMBLY 3-1

3.1 Stand Assembly ........................................................................................... ............. 3-2
3.2 Oil Installation ............................................................................................. ............. 3-3
3.3 Electrical Installation................................................................................... ............. 3-4
3.4 Blade Support Installation ........................................................................... ............. 3-5
3.5 Sharpener Head Angle Adjustment ............................................................. ............. 3-8
3.6 Grinding Wheel Installation ........................................................................ ........... 3-10
3.7 Blade Rest Bolt Adjustment ........................................................................ ........... 3-12
3.8 Blade Installation......................................................................................... ........... 3-13

SECTION 4 SHARPENER ADJUSTMENTS 4-1

4.2 Face Grind and Depth/Back Grind Adjustments......................................... ............. 4-2
4.3 Sharpener Alignment................................................................................... ............. 4-5

SECTION 5 SHARPENER OPERATION 5-1

5.1 Operation ..................................................................................................... ............. 5-1
5.2 Magnetic Shut-off........................................................................................ ............. 5-2
5.3 Blade Removal ............................................................................................ ............. 5-3

SECTION 6 REPLACEMENT PARTS 6-1

6.1 How To Use The Parts List ......................................................................... ............. 6-1
6.2 Sample Assembly ........................................................................................ ............. 6-1
6.3 Stand Assembly ........................................................................................... ............. 6-2
6.4 Blade Support Assembly ............................................................................. ............. 6-3
6.5 Clamp & Oil System ................................................................................... ............. 6-4
6.6 Cam Index Assembly .................................................................................. ............. 6-6
6.7 Grinder Assembly........................................................................................ ............. 6-8
6.8 Lift Assembly .............................................................................................. ........... 6-10
6.9 Transformer Assembly ................................................................................ ........... 6-12
6.10 Control Assembly........................................................................................ ........... 6-14
6.11 Splash Guards.............................................................................................. ........... 6-16
6.12 Miscellaneous Parts ..................................................................................... ........... 6-18

SECTION 7 MAINTENANCE & TROUBLESHOOTING 7-1

7.1 Wiring Diagram .......................................................................................... ............. 7-1
7.2 Sharpener Maintenance ............................................................................... ............. 7-2
7.3 Blade Sharpening Tips ................................................................................ ............. 7-3
Table of Contents CBNdoc080304 ii



Introduction
General Contact Information1
Getting Service

Wood-Mizer is committed to providing you with the latest technology, best quality and
strongest customer service available on the market today. We continually evaluate our
customers’ needs to ensure we’re meeting current wood-processing demands. Your com-
ments and suggestions are welcome.

General Contact Information

From Europe call your local distributor or our European Headquarters and Manufacturing
Facility in Koło, Nagórna 114 St, Poland at +48-63-2626000. From the continental U.S.,
call our U.S. Headquarter 8180 West 10th St.Indianapolis, IN 46214, toll-free at
1-800-525-8100. Ask to speak with a Customer Service Representative. Please have
your machine identification number  and your customer number ready when you call. The
Service Representative can help you with questions about the operation and
maintenance of your machine. He also can schedule you for a service call.

Office Hours:  

Please have your vehicle identification number and your customer number ready when
you call.

Wood-Mizer will accept these methods of payment:

 Visa, Mastercard, or Discover

 COD 

 Prepayment 

 Net 15 (with approved credit)

Be aware that shipping and handling charges may apply. Handling charges are based on
size and quantity of order. 

Country Monday - Friday Saturday Sunday

Poland 7 a.m.- 3 p.m. Closed Closed

US 8 a.m.- 5 p.m. 8 a.m.- 12 p.m Closed
1-8 1005doc092713 Introduction



Introduction
Branches & Authorized Sales Centers 1
Branches & Authorized Sales Centers

EUROPE UNITED STATES

European Headquarters     

       Wood-Mizer Industries Sp. z o.o.
       Nagórna 114, 62-600 Koło, Poland
       Tel.: +48-63-26-26-000
       Fax: +48-63-27-22-327
       www.woodmizer.eu

World Headquarters

Wood-Mizer LLC
8180 West 10th Street 
Indianapolis,Indiana 46214-2400, 
USA
Tel.: +1-317-271-1542
Fax: +1-317-273-1011
www.woodmizer.com

BELARUS 
MOST-GRUPP
Siemashko 15, k.3
Minsk 2200116
Tel.: +375-17-270-90-08
Fax: +375-17-270-90-08
GSM: +375-29-649-90-80
e-mail: most-by@mail.ru

SWITZERLAND Bruno Steiner
Striegelgasse 2
CH-6214 Schenkon
Tel.: +41-41-921-13-01
Fax: +41-41-922-18-87
e-mail: info@mobilsaegen.ch

RUSSIA Dariusz Mikołajewski
OOO WOOD-MIZER INDUSTRIES
141031, Moscow 
Reg., Mytishenski raj., pos. Veshki, 
Zavodskaja str., 3B 
Tel.Fax: +7(495) 788-72-35
Tel.Fax: +7(495) 641-51-60
e-mail: dariuszm@woodmizer-moscow.ru
Introduction 1005doc092713 1-9



Introduction
Branches & Authorized Sales Centers1
BULGARIA Kalin Simeonov
Ecotechproduct
38 Star Lozenski pat str.
Sofia 1186
Tel.: +359-2-462-7035
Tel.: +359-2-963-1656
Tel:/Fax
: +359-2-979-1710
Kalin Simeonov
GSM: +3592-963-2559
e-mail: office@ecotechproduct.com

HUNGARY Wiktor Turoczy
Wood-Mizer Hungary K.F.T.
Szonyi Ut 67.,  2921 Komárom
Tel.:/Fax: +36-34-346-255
e-mail: woodmizer@woodmizer.hu

RUSSIA Far East Wladimir Głazaczew
“WM Service” 
Krasnoretchenskaya Str.111
680006 Khabarovsk
Tel.:/Fax: +7-914-541-1183
e-mail: wms-khv@mail.ru

CROATIA Krešimir Pregernik
Pregimex d.o.o.
S. Batušiæa 31, 10090 Zagreb
Tel.:/Fax: +3851-38-94-668
Krešimir Pregernik
GSM: +3851-98-207-106
e-mail: Kresimir.Pregernik@gmail.com

ITALY  Pasquale Felice
Wood-Mizer Italia Srl
Cda. Capoiaccio SN
86012 Cercemaggiore
Campobasso
Tel.:/Fax: +39-0874-798-357
GSM: +39-333-281-03-79
e-mail: wmitaliasrl@gmail.com

SERBIA Dragan Markov
Wood-Mizer Balkan d.o.o.
Svetosavska GA 3/3; P. Fah 25
23 300 Kikinda
Tel.:/Fax: +381-230-25-754
Tel.:/Fax: +381-230-23-567
GSM: +381-63-568-658
e-mail: office@woodmizer.co.yu

CZECH REPUBLIC Miroslaw Greill
Wood-Mizer CZ s.r.o. 
Osvaldova 91
339 01 Klatovy-Luby

Tel.:/Fax: +420-376-312-220
Fax: +420-376-319-011
Miroslaw Greill
GSM: +420-723-580-799
e-mail: greill@woodmizer.cz

SLOVAKIA Wiktor Turoczy
Wood-Mizer Danubia s.r.o.
Hadovce 5,  94501 Komárno
Tel.: +421-35-77-40-316
Fax: +421-35-7740-326
GSM: +421-905-930-972
e-mail: woodmizer@woodmizer.sk

CZECH REPUBLIC Lubomir Kudlik
Wood-Mizer Moravia
Sovadinova 6
69002 Breclav
Tel.:/Fax: +420-519-322-443
Lubomir Kudlik
GSM: +420-602-734-792
e-mail: info@wood-mizer.net

LATVIA Vilmars Jansons
OBERTS Ltd
Gaujas str. 32/2
LV-2167 Marupe, Rigas Raj.
Tel.: +371-7-810-666
Fax: +371-7-810-655
Vilmars Jansons
GSM: +371-92-06-966
Andris Orols
GSM: +371-28-33-07-90
e-mail: andris@oberts.lv

TURKEY 
Er-Ka Ahsap Profil Kerestecilik San.
ve Tic. Ltd. Sti.
Adana Keresteciler Sitesi 191 sk No.41
ADANA
Tel.: +90-322-346-15-86
Fax: +90-322-345-17-07
GSM: +90-533-363-18-44
e-mail: info@erkaahsap.com.tr

FINLAND Howard Blackbourn
Oy Falkberg Jordbruk Ab
Falkintie 220
25610 Ylonkyla
Tel.: +358-2732-2253
Fax: +358-2732-2263
Howard Blackbourn
GSM: +358-440-424-339
e-mail: falkberg@woodmizer.fi

LITHUANIA Andrius Zuzevicius
UAB Singlis
Savanoriu pr. 187, 2053 Vilnius
Tel.: +370-5-2-32-22-44
Fax: +370-5-2-64-84-15
GSM: +370-620-28-645
e-mail: andrius.z@singlis.lt

Dmitrij Gaiduk
GSM: +370-69-84-51-91
e-mail: dmitrijus.g@singlis.lt

UKRAINE  Ivan Vinnicki
MOST UKRAINA
bul. Myru 3, Bajkivtsi Ternoplskyj r-j
Ternopolska oblast
47711 Ukraine
Tel/Fax: +38 (0352) 52 37 74
GSM: +38 (067) 352 54 34
GSM: +38 (067) 674 50 68 
E-mail: most-ukraina@ukr.net
1-10 1005doc092713 Introduction

Tel://Fax
mailto:office@ecotechproduct.com
mailto:woodmizer@woodmizer.hu
mailto:wms-khv@mail.ru
mailto:Kresimir.Pregernik@gmail.com
mailto:wmitaliasrl@gmail.com
mailto:woodmizerbalkan@panline.net
mailto:greill@cbox.cz
mailto:woodmizer@woodmizer.sk
mailto:andris@oberts.lv
mailto:
mailto:falkberg@woodmizer.fi
mailto:andrius.z@singlis.lt
mailto:dmitrijus.g@singlis.lt
mailto: most-ukraina@ukr.net


Introduction
Branches & Authorized Sales Centers 1
FRANCE Laurence Serrurier
Wood-Mizer France
Zac du Prѐ Marechal Route de Fruges
62560 Fauquembergues
Tel: +33-321-930-544
Fax: +33-321-930-990
GSM: +33-607-025-282
Mail: lserrurier@woodmizer.fr

NORWAY Odd Edvoll
Wood-Mizer Nordic AS
Vardelia 17, 2020 Skedsmokorset
Tel.: +47-63-87-49-89
Fax: +47-63-87-37-66
GSM: +47-930-42-335
e-mail: odd.edvoll@woodmizer.no

e-mail: firmapost@woodmizer.no

UNITED KINGDOM & IRELAND
Wood-Mizer UK     
Hopfield Barn
Kenward Road, Yalding
Kent ME18 6JP, UK    
Tel.: +44-1622-813-201
Fax: +44-1622-815-534
e-mail: info@woodmizer.co.uk

David Darnell
10 Tennyson Avenue
Southend on Sea
Essex, SS2 5HD 
David Darnell GSM: +44 7799 063 497

Stephan Cull
Cembrandy Gardens, Manorwen
Fishguard, Pembrokeshire SA659PT
Tel.: +44-1348-873-179
GSM: +44-7887-544-333

SLOVENIA  Jan Fale
FAMTEH d.o.o.
Gacnikova pot 2, 
2390 Ravne na Koroskem
Tel.: +386-2-62-04-232
Fax: +386-2-62-04-231
Jan Fale
GSM: +386-2-62-04-230
e-mail: jan.fale@famteh.si

Matjaz Kolar
Tel.: +386-2-62-04-232
GSM: +386-31-775-999
e-mail: matjaz.kolar@famteh.si

GERMANY Klaus Longmuss
Wood-Mizer Sägewerke GmbH
Dorfstraße 5, 29485 Schletau
Tel.: +49-5883-9880-10
Fax: +49-5883-9880-20
e-mail: info@woodmizer.de

Klaus Longmuss
Tel.: +49-5883-9880-12
GSM: +49-17-298-55-892
e-mail: KLongmuss@woodmizer.de

Subagent:
 SWEDEN Kjell Larsson
Mekwood AB
Slingan 14, 812 41 Gästrike-Hammarby
Tel.: +46-290-515-65
Kjell Larsson
GSM: +46-706-797-965
e-mail: kjell.larsson@mekwood.se

IRELAND
Wood-Mizer Ireland
Stephen Brennan
Cum Lahardane Ballina County Mayo
Tel:+353 96 51345

E-mail: brennanmill@ericom.net

Subagents:
DENMARK Brian Jensen
Arnborgvej 9, 7330  Brande- Fasterholt
Tel.: +45-971-88-265
Fax: +45-971-88-266
Brian Jensen
GSM: +45-23-49-5828
e-mail: Fasterholt-Savvaerk@Mail.Tele.dk

ROMANIA Adrian Echert
SC WOOD-MIZER RO SRL
TRANSILVANIEI  Nr. 5
Sibiu, Cisnadie 555300
Tel.:/Fax: : +40-369-405-433
GSM: +40-745-707-323
e-mail: aechert@woodmizer.ro

Regional Manager - Asia
Wood-Mizer Asia Pte Ltd.
James Wong
Tel: +65 81216910
Fax: +65 6283 8636
WWW: www.woodmizerasia.com
E-mail: jwong@woodmizerasia.com

Netherlands Chris Dragt
Lange Brink 77d, 
7317 BD Apeldoorn
Tel.: +31-55312-1833
Fax: +31-55312-2042
e-mail: Info@dragtbosbouw.nl

Subagent:
ROMANIA M. Echert
S.C. Echert Comprod s.r.l
Str. Schitului Nr. 6, Apt.7 etajul-1
725 70 Vatra Dornei, Romania
Tel.:/Fax: +40-230-374-235
Tel. : +40-740-35-35-74

Regional Manager - Africa
Wood-Mizer Africa
Jean-Jacques Oelofse
UNIT 3, LEADER PARK, NO: 20 CHARIOT 
ROAD
STORMILL, EXT 5, Roodepoort, 
Johannesburg
Tel: +27 011 473 1313
Fax: +27 011 473 2005
Jean-Jacques Oelofse E-mail: 
jjoelofse@woodmizerafrica.com
Jean-Jacques Oelofse 
Skype:jean.jacques.pierre.oelofse
Introduction 1005doc092713 1-11

mailto:lserrurier@woodmizer.fr
mailto:odd.edvoll@woodmizer.no
mailto:firmapost@woodmizer.no
mailto:info@
mailto:jan.fale@famteh.si
mailto:matjaz.kolar@famteh.si
mailto:info@woodmizer.de
mailto:KLongmuss@woodmizer.de
mailto:kjell.larsson@mekwood.se
mailto: brennanmill@ericom.net
mailto:Fasterholt-Savvaerk@Mail.Tele.dk
mailto:aechert@woodmizer.ro
mailto:Info@dragtbosbouw.nl


Safety 1

SECTION 1   SAFETY

This symbol calls your attention to instructions concerning your personal safety. Be sure
to observe and follow these instructions. This symbol accompanies a signal word. The
word DANGER indicates an imminently hazardous situation which, if not avoided, will
result in death or serious injury. WARNING suggests a potentially hazardous situation
which, if not avoided, could result in death or serious injury. CAUTION refers to potentially
hazardous situations which, if not avoided, may result in minor or moderate injury to per-
sons or equipment. Read all safety instructions before operating this equipment and
observe all safety warnings!

Warning stripes are placed on areas where a single decal would be insufficient. To avoid
serious injury, keep out of the path of any equipment marked with warning stripes.

Read and observe all safety instructions before operating this equipment! Also read any
additional manufacturer’s manuals and observe any applicable safety instructions includ-
ing dangers, warnings, and cautions.

Always be sure that all safety decals are clean and readable. Replace all damaged safety
decals to prevent personal injury or damage to the equipment. Contact your local distribu-
tor, or call your Customer Service Representative to order more decals.

IMPORTANT! Always properly dispose of all by-products, including debris, coolant, oil,
and filters.

DANGER! Make sure all guards and covers are in place
and secured before operating the sharpener. Failure to do
so may result in serious injury.

WARNING! Always wear gloves and eye protection when
handling bandsaw blades. Changing blades is safest when
done by one person! Keep all other persons away from
area when coiling, carrying or changing a blade. Failure to
do so may result in serious injury.

WARNING! Always wear eye protection when operating the
sharpener. Failure to do so may result in serious injury.
Safety CBNdoc080304 1-1



Safety1

CAUTION! Remove the grinding wheel while transporting
the Sharpener to prevent damage due to jarring or bumping
of the unit.

CAUTION! Do not run the pump until it is under oil. Dry
operation will damage the pump!

CAUTION! Always turn off the converter box after you have
finished sharpening for the day. LEAVING THE POWER
ON COULD DAMAGE THE PUMP!

CAUTION! Always be sure the tip of the back grind adjust-
ment knob stays seated against the lift bracket. The grind-
ing wheel will damage the blade if the tip becomes
unseated.
1-2 CBNdoc080304 Safety



Sharpener Components 2

SECTION 2   SHARPENER COMPONENTS

See Figure 2-1. The Sharpener component locations and their functions are listed below.

FIG. 2-1

1. Converter 
    On/Off Switch

Pump

ClampOil Tray

5. Grinder 
    On/Off Switch

2. Start Switch

3. Stop Switch

Cam
Cam Motor

Blade Support
Front Splash Guard

Rear Splash Guard

Grinder Motor

Oiler Assembly

SM0037

6. Face Grind
   Adjustment Knob

8. Magnetic
    Shutoff Sensor

4. Feed Rate Dial

Filter Magnets

Alignment Tool
7. Depth/Back Grind
   Adjustment Knob

Oil Flow Control Valve
Sharpener Components SHdoc080304 2-1



Sharpener Components2

1. Converter On/Off Switch. Controls power for entire unit. 

2. Start Switch. Starts cam motor.

3. Stop Switch. Stops cam motor.

4. Feed Rate Dial. Controls cam speed.

5. Grinder On/Off Switch. Controls Sharpener motor (Start Switch must be pushed first).

6. Face Grind Adjustment Knob. Controls amount of metal ground from face of tooth.

7. Depth/Back Grind Adjustment Knob. Controls how far the grinding wheel comes down
against the gullet and back side of teeth.

8. Magnetic Shut-off Sensor. Automatically turns off grinder and cam motors by sensing
magnet placed on lower inside part of blade band.

NOTE: Circuit breakers (not shown) are located on the back of the control box and the left
side of the converter box.
2-2 SHdoc080304 Sharpener Components



Assembly 3

SECTION 3   ASSEMBLY

The Wood-Mizer Automatic Sharpener Assembly (LTAGA) is shipped preassembled.
Additional assemblies and parts include:

Two-height Stand Assembly

Pump and Oil

Blade Support Arms

Grinding Wheels

Bag Assembly

Bag Assembly Contents Qty.
Magnet, Orange Shutoff 3

Plug, Rubber Stop 1
Fitting, 3/8 x 1/4 FPT Hose 1

Roller, Blade Support 1
Stone, Wheel Dressing 1

Blade Support Half without 
Post

3

Blade Support Half with Post 3
Bolt, 1/4-20 x 1 1/2 Hex 

Head
6

Nut, 1/4-20 Wing 3
Washer, 1/4" Retaining 1

Nut, 1/4-20 Self-Locking 3
Template, 10° Angle 1

Template, 12.5° Angle 1
Template, 15° Angle 1
Assembly CBNdoc080304 3-1



Assembly
Stand Assembly3
3.1 Stand Assembly

The stand assembly consists of one tray assembly, three long stand legs and three short
stand legs. It may be set at sitting height or standing height. 

See Figure 3-1. For sitting setup, insert the three long stand legs into the sockets in the
top of the stand tray.

For a standing setup, add the three short stand legs to the bottom sockets of the stand
tray.

Once you have assembled the stand, lift the sharpener assembly and place the under-
neath sockets of the mount on top of the three long stand legs.

FIG. 3-1
3-2 CBNdoc080304 Assembly



Assembly
Oil Installation 3
3.2 Oil Installation

CAUTION! Do not run the pump until it is under oil. Dry
operation will damage the pump!

1. Plug the hole in the oil tray with the rubber stop supplied in the bag assembly.

2. Locate the hose connected to the EMT fitting of the oil flow control valve. Connect the
remaining end of this hose to the oil pump.

Place the provided magnet plate and two filter magnets in the oil tray as shown to collect
sediment. Orient the magnet plate so that the face of the plate lies directly against the
bottom of the oil tray. Place the pump on the magnet plate.

See Figure 3-2. 

3. Plug the pump into the top cord on the converter box. Plug the converter into a grounded
receptacle.

4. Oil is pumped from the oil tray through the oil flow control valve to the grind area. Make
sure the rubber stop is properly installed before filling the oil tray.

Fill the tray with #165-CE oil to 1" (2.5 cm) from the top. Add oil as necessary to keep the
level 1" from the top of the tray.

FIG. 3

SH0031B

Magnets

Magnet Plate
Assembly CBNdoc080304 3-3



Assembly
Electrical Installation3
3.3 Electrical Installation

See Figure 3-1. Slide the control box into the slots under the oil tray. Make electrical con-
nections to the control box as shown. 

The following is a test for the automatic control mechanisms of the sharpener.

1. Turn the CONVERTER switch on. The switch should light, showing that the converter is
on.

2. Turn the oil flow control valve. This opens the valve and starts the oil flow, showing that
the pump is operating.

3. With the FEED RATE all the way down, push the START button on the control box. This
turns on the cam motor. 

4. Flip the GRINDER switch on. The sharpener motor should come on.

5. Turn up the FEED RATE dial. The cam assembly should rotate counterclockwise.

If a control does not work properly, check connections as shown. Also check the circuit
breakers on the back of the control box and on the left side of the converter box. To reset
a circuit breaker that has kicked out, push in and release. If a control still does not operate
properly, contact your nearest service dealer for assistance.

FIG. 3-1
3-4 CBNdoc080304 Assembly



Assembly
Blade Support Installation 3
3.4 Blade Support Installation

The blade support assembly includes three blade support arms and three blade support
guide assemblies.

See Figure 3-2. Lubricate the threaded ends of the three blade support arms with grease.
Insert a blade support arm in each of the three threaded holes located on the vertical
plate of the sharpener.

FIG. 3-2
Assembly CBNdoc080304 3-5



Assembly
Blade Support Installation3
See Figure 3-3. Each guide assembly includes a blade support with post, a blade support
without post, two bolts, a keps nut and a wing nut. Join a blade support guide assembly
onto the ends of the left and rear blade support arms with posts facing outward as shown.
Bolt from the hexed side of the guide assembly. (These hex-shaped holes will keep the
bolts from turning once in place.) Tighten the top bolts with the keps nuts. Tighten the bot-
tom bolts with the wing nuts.

FIG. 3-3
3-6 CBNdoc080304 Assembly



Assembly
Blade Support Installation 3
See Figure 3-4. The guide assembly for the right support arm also includes a plastic
roller and lock washer. Place the plastic roller and lock washer over the blade support
post. Join the guide assembly onto the end of the blade support arm, post facing inward
as shown. Continue assembly as above.

Tilt the guide on the left blade support arm slightly backward, toward the rear of the sharp-
ener, and adjust to 5" (12.5 cm) from the end of the arm. Tilt the guide on the rear blade
support arm slightly to the right and adjust to 1" (2.5 cm) from the end of the arm. Tilt the
guide on the right support arm slightly forward and adjust to 3" (7.5 cm) from the end of
the arm.

FIG. 3-4
Assembly CBNdoc080304 3-7



Assembly
Sharpener Head Angle Adjustment3
3.5 Sharpener Head Angle Adjustment

See Figure 3-5. To adjust sharpener head angle, set the straight part of the provided tem-
plate on the clamping fixture. Loosen the depth adjustment until the sharpener head rests
on the template.

FIG. 3-5

SH0021B_CBN

Angeled Template

Sharpener Head
3-8 CBNdoc080304 Assembly



Assembly
Sharpener Head Angle Adjustment 3
See Figure 3-6. Next, loosen the bolt in the vertical plate of the sharpener. Tip the sharp-
ener head until you reach the desired angle. Hold the sharpener head in place while
retightening the bolt in the vertical plate.

FIG. 3-6
Assembly CBNdoc080304 3-9



Assembly
Grinding Wheel Installation3
3.6 Grinding Wheel Installation

For sharpening Wood-Mizer blades, choose the grinding wheel appropriate for your
sharpening application(s). Grinding wheels in 9/29 and 10/30 CBN profiles are available
from Wood-Mizer. To order, call at +48 63 2610233. If your sharpener was purchased out-
side of the United States, contact your distributor for replacement parts.

1. Before installing a new grinding wheel, push the START button on the control box and
turn the FEED RATE dial up to rotate the cam. Continue operation of the cam until the
sharpener head is at its lowest setting. Turn the FEED RATE all the way down and push
the STOP button.

2. To install the grinding wheel, remove the wing nut on the right side cover of the sharpener
head. Remove the cover.
3-10 CBNdoc080304 Assembly



Assembly
Grinding Wheel Installation 3
3. Remove the arbor nut and nylon washer from the motor shaft. Slide a grinding wheel onto
the shaft. Reinstall the nylon washer. Reinstall the arbor nut with the machined, or
grooved, side toward the grinding wheel. Hand tighten. Reinstall the cover and wing nut.

See Figure 3-7. 

DANGER! Make sure all guards and covers are in place
and secured before operating the sharpener. Failure to do
so may result in serious injury.

4. Make sure the grinding wheel does not contact the oiler assembly. If it does contact,
adjust the oiler assembly out of the way. 

5. After installing the grinding wheel, hold the sharpener head up with your hand and turn
the back/depth grind knob until you can lower the head and the grinding wheel will not
contact the blade. Carefully lower the sharpener head.

FIG. 3-7

SM0023_CBN

Grinding Wheel

Arbor Nut
Assembly CBNdoc080304 3-11



Assembly
Blade Rest Bolt Adjustment3
3.7 Blade Rest Bolt Adjustment

The blade rest bolts can be adjusted for 1”, 1 1/4”, or 1 1/2” wide blades. Remove the nut
on each rest bolt and move the bolts to one of the three sets of holes in the clamp plates.

Use the upper set of holes for 1” blades, the middle set of holes for 1 1/4” blades, and the
bottom set of holes for 1 1/2” blades.

See Figure 3-8. 

Replace the lock nuts. Tighten the nuts only until the back side of the nut is flush with the
end of the bolt.

NOTE: After adjusting the blade rest bolts, flex the blade support arms up or down as
necessary so the blade will remain level around the complete length of the blade.

FIG. 3-8
3-12 CBNdoc080304 Assembly



Assembly
Blade Installation 3
3.8 Blade Installation

See Figure 3-9. Before installing a blade, push START and turn the FEED RATE dial until
the cam pivot bolt is at the 2 o'clock position.

Uncoil a blade and position above the three support assemblies around the sharpener.
Check to be sure the teeth on the portion of blade that will be under the grinding wheel
point to the right as you face the sharpener. If not, remove the blade and invert it.

See Figure 3-10. Position the blade inside the left and rear blade support posts. 

FIG. 3-9

FIG. 3-10
Assembly CBNdoc080304 3-13



Assembly
Blade Installation3
See Figure 3-11. Position the blade outside the right blade guide wheel.

Holding the blade with your left hand, lift the sharpener head with your right thumb and
the indexing arm with your right fingers (in that order). Press the blade between the
clamping plates. Lower the indexing arm, then lower the sharpener head. Engage the
blade clamping fixture.

Make final adjustments to blade support arms and guide assemblies to assure the blade
band rests evenly on both the right and left hardened dowel pins located in the blade
clamp assembly. The blade should not touch the bottom of either side guide assembly. All
three guide assemblies should lean slightly in the direction the blade travels through
them.

Bend the blade wiper on the left side of the sharpener so that it touches the blade. The
wiper will wipe coolant from the blade into the water tray so it does not drip on the floor.

FIG. 3-11
3-14 CBNdoc080304 Assembly



Sharpener Adjustments 4

SECTION 4   SHARPENER ADJUSTMENTS

4.1 Overview Of Adjustments

At this point in the instructions, you should have:

your sharpener completely assembled and operational.

the sharpener head set at the proper angle.

a blade installed around the supports and clamped firmly. 

a grinding wheel installed.

You are ready to proceed to face and depth/back grind adjustments. To make these
adjustments, inspect the blade carefully with proper lighting.
Sharpener Adjustments SHdoc080304 4-1



Sharpener Adjustments
Face Grind and Depth/Back Grind Adjustments4
4.2 Face Grind and Depth/Back Grind Adjustments

It is important to know that face grind and depth/back grind adjustments are related.
Adjusting one WILL affect the other. By design, face grind increases as tooth depth
increases. A light face grind at the tip of the tooth becomes heavier as the grinding wheel
drops to the lowest point in the grinding process. (This is more noticeable on tall tooth
profiles than on short tooth profiles.) Adjusting face grind after adjusting depth grind will
change the amount of grind on the back side of the tooth.

As you operate the sharpener, the cam will rotate causing the index arm to contact a tooth
and push it to a position under the grinding wheel. The cam will also raise and lower the
grinder for the indexing process.

CAUTION! When indexing the blade during setup, adjust or
manually lift the Sharpener head up to prevent the CBN
wheel from dragging along the blade. Failure to do so will
result in damage to the CBN wheel surface and cause pre-
mature wheel wear.

See Figure 4-1. The index arm can be adjusted to leave the tooth closer to or further from
the grinding wheel so the tooth face is ground lighter or heavier.

FIG. 4-1

Face Grind
Adjustment Knob

SM0030
4-2 SHdoc080304 Sharpener Adjustments



Sharpener Adjustments
Face Grind and Depth/Back Grind Adjustments 4
See Figure 4-2. The depth/back grind knob can be adjusted to grind the tooth gullet and
back at the desired depth.

To set up a blade for grinding:

1. Adjust face grind AND depth/back grind so that the wheel is close to, but not contacting,
the tooth. Spin the wheel by hand to confirm there is no contact with the tooth. 

To adjust face grind if the face grind is too light, turn the face grind adjustment knob out
away from the other knob. If the face grind is too heavy, turn the adjustment knob in
toward the other knob. 

To adjust depth/back grind, turn the depth/back grind knob in to raise the wheel and turn
the knob out to lower the wheel.

CAUTION! Always be sure the tip of the back grind adjust-
ment knob stays seated against the lift bracket. The grind-
ing wheel will damage the blade if the tip becomes
unseated.

2. Confirm the grinding wheel is not touching the blade, then turn the grinder on by pushing
the START button. Slowly increase the FEED RATE to index the blade. 

3. Adjust the indexing arm to lightly grind the face of the tooth. 

FIG. 4-2
Sharpener Adjustments SHdoc080304 4-3



Sharpener Adjustments
Face Grind and Depth/Back Grind Adjustments4
4. Slowly advance the cam until the cam is at its lowest point. NOTE: The cam has a “dou-
ble grind” configuration. The cam will lower the head for grinding, lift slightly, then drop
back down for light grind. This “double grind” helps smooth out the gullet and also helps
to break the burr from the back of the blade.

5. Index the blade a half rotation and inspect the gullet. Confirm the face of the tooth and
gullet have been completely ground. Make adjustments if necessary.

6. Sharpen the next tooth, then index a half turn. Inspect again, confirming the tooth is sharp
and you are not removing any more material than is necessary from the face of the tooth.
Make adjustments if necessary. 

Before sharpening the blade, be sure to turn on the oil flow. The grinding wheel requires
lubrication for proper operation and maximum wheel life. See Section 4 Sharpener Oper-
ation.
4-4 SHdoc080304 Sharpener Adjustments



Sharpener Adjustments
Sharpener Alignment 4
4.3 Sharpener Alignment

Use the LTAGA alignment tool as necessary to achieve accurate alignment between the
blade clamp and the grinding wheel.

IMPORTANT! Do not attempt to adjust the tool gauge
points. They have been pre-calibrated at the factory to
ensure accurate alignment results.

1. Make sure the grinder motor is OFF. Cycle the cam until the grinding wheel is at the tip of
the tooth (about to begin face grind).

2. Remove the grinding wheel cover and sharpener arbor nut. Remove the grinding wheel.

3. Install the alignment tool to the grinder motor shaft as shown.

See Figure 4-3. Position the tool so all three gauge points are in line with the front clamp
plate.

4. Install (2) 1/2" SAE flat washers to the motor shaft. Secure the alignment tool and spacer
washers in position with the sharpener arbor nut.

5. Use a 3/4” wrench to loosen the bottom clamp adjustment nut. 

6. Position the clamp assembly so the front clamp plate touches all three tool gauge points.
Secure in position by tightening the clamp adjustment nut.

FIG. 4-3

!

Sharpener Adjustments SHdoc080304 4-5



Sharpener Adjustments
Sharpener Alignment4
7. Use the spring adjustment nuts (one nut on each of the two threaded clamp studs) to
adjust the springs until they are compressed to 11/16” - 3/4”.

See Figure 4-4. 

8. Remove the arbor nut and alignment tool.

9. Reinstall the grinding wheel and secure in place with the arbor nut.

10. Reinstall the grinding wheel cover.

FIG. 4-4
4-6 SHdoc080304 Sharpener Adjustments



Sharpener Operation
Operation 5
SECTION 5   SHARPENER OPERATION

5.1 Operation

WARNING! Always wear eye protection when operating the
sharpener. Failure to do so may result in serious injury.

1. Push the start button, open the oil flow control valve, and turn the grinder switch on.
Slowly increase the feed rate to begin the blade moving.

2. As a final check before sharpening the blade, grind a tooth and check its shape. Push the
stop button, close the oil flow control valve, and turn the grinder off. Make sure that the tip
is completely sharp. Make adjustments with the face and back/depth grind knobs to pro-
vide the desired results.

3. Push the start button, open the oil flow control valve, and turn the grinder switch on.
Increase the feed rate to a moderate speed. How fast you can grind will be determined by
how much material you are removing from the blade.

To reduce the risk of premature blade fatigue from hairline cracks, it is important to thor-
oughly clean the gullet during resharpening. It may be necessary to lightly grind the blade
twice (using a light grind each time) to thoroughly clean the gullet.

Also, if a heavy grind is required, it is best to go around the blade lightly twice rather than
try to grind heavily once. If you try to grind too heavy, the breaker at the back of the con-
trol box will pop. Wait 15 seconds and push the breaker in to reset.
Sharpener Operation SHdoc080304 5-1



Sharpener Operation
Magnetic Shut-off5
5.2 Magnetic Shut-off 

See Figure 5-1. The shut-off sensor is located to the right of the blade clamp assembly.
When passed over by a magnet, it automatically shuts down the grinder and cam motors
of the LTAGA.

To install, take an orange-painted magnet from the bag assembly. Place the black side of
the magnet against the bottom edge of the blade on the inside of the fifth face-ground
tooth. After the sensor bracket has shut off the cam and grinder motors, flip the grinder
switch into the off position. Remove the magnet.

FIG. 5-1
5-2 SHdoc080304 Sharpener Operation



Sharpener Operation
Blade Removal 5
5.3 Blade Removal

Blade removal is similar to blade installation. First, turn the feed rate dial all the way
down. Then push the start button. Turn the feed rate dial until the cam pivot bolt is at the
2 o'clock position.

Lift the sharpener head with your right thumb and the indexing arm with your right fingers
(in that order). Use your left hand to remove the blade from the sharpener. Lower the
indexing arm, then lower the sharpener head.

Turn off the converter switch.

CAUTION! Always turn off the converter box after you have
finished sharpening for the day. LEAVING THE POWER
ON COULD DAMAGE THE PUMP!
Sharpener Operation SHdoc080304 5-3





Replacement Parts
How To Use The Parts List 6
SECTION 6   REPLACEMENT PARTS

6.1 How To Use The Parts List

Use the index above to locate the assembly that contains the part you need.

Go to the appropriate section and locate the part in the illustration.

Use the number pointing to the part to locate the correct part number and descrip-
tion in the table.

Parts shown indented under another part are included with that part.

Parts marked with a diamond ( ) are only available in the assembly listed above the
part.

See the sample table below. Sample Part #A01111 includes part F02222-2 and subas-
sembly A03333. Subassembly A03333 includes part S04444-4 and subassembly
K05555. The diamond ( ) indicates that S04444-4 is not available except in subassembly
A03333. Subassembly K05555 includes parts M06666 and F07777-77. The diamond ( )
indicates M06666 is not available except in subassembly K05555.

To Order Parts:
From the continental U.S., call 1-800-448-7881 to order parts. From Euro-pe call our
European Headquarters and Manufacturing Facility in Kolo, Poland at
+48-63-2610233. Have your customer number, equipment identification number,
and part numbers ready when you call.

From other international locations, contact the Wood-Mizer distributor in your area
for parts.

6.2 Sample Assembly
REF DESCRIPTION      (  Indicates Parts Available In Assemblies Only) PART # QTY.

Sample Assembly, Complete  (Includes All Indented Parts Below) A01111 1

4 Sample Part F02222-22 1

Sample Subassembly (Includes All Indented Parts Below) A03333 1

5 Sample Part (  Indicates Part Is Only Available With A03333) S04444-4 1

Sample Subassembly (Includes All Indented Parts Below) K05555 1

6 Sample Part (  Indicates Part Is Only Available With K05555) M06666 2

7 Sample Part F07777-77 1
Replacement Parts CBNdoc080304 6-1



Replacement Parts
Stand Assembly6
6.3 Stand Assembly

REF DESCRIPTION       (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

1 BRACKET, AUTOMATIC SHARPENER MOUNTING W09766 1

2 BOLT, 1/4-20 X 3/4" HEX HEAD FULL THREAD F05005-1 6

3 NUT, 1/4-20 SELF-LOCKING F05010-9 6

4 PAN, OIL W09769 1

5 PLUG, RUBBER OIL TRAY P09812 1

6 LEG, SHARPENER STAND LONG S09781 3

7 LEG, SHARPENER STAND SHORT S09782 3

8 TRAY, BOTTOM SHARPENER STAND W09778 1

1
2

3

2

4

5

66

7

8

7

6

7

SH0001
6-2 CBNdoc080304 Replacement Parts



Replacement Parts
Blade Support Assembly 6
6.4 Blade Support Assembly

REF DESCRIPTION       (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

TUBE ASSEMBLY, BLADE SUPPORT A04550 3

1 Tube, Blade Support M04551 1

2 Plug, Blade Support Tube P04552 1

GUIDE KIT, BLADE SUPPORT A10617 1

3 Guide w/Post, Blade Support S10611 3

4 Guide w/o Post, Blade Support S10612 3

5 Roller, Blade Support S10539 1

6 Washer, 1/4" Retainer P10614 1

7 Bolt, 1/4-20 x 1 1/2" Hex Head Grade 2 F05005-5 6

8 Nut, 1/4-20 Self-Locking F05010-9 3

9 Nut, 1/4-20 Wing F05010-13 3

Instruction Sheet, Blade Support Guide Assembly A10617-274 1

1

2

3

45

6

7

7

8

9

SH0010
Replacement Parts CBNdoc080304 6-3



Replacement Parts
Clamp & Oil System6
6.5 Clamp & Oil System

REF DESCRIPTION      (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

CLAMP ASSEMBLY, CBN PROFILE LTAGA WITH INSTRUCTIONS 010755 1

Clamp Assembly, CBN Profile LTAGA 010761 1

1 Plate, Moving Clamp S10652 1

2 Nut, 3/8-24 UNC Hex Jam F05010-22 4

3 Washer, 3/8” Flat F05011-3 2

4 Spring, Clamp Handle LC-067GH-4SS P09818 2

5 Stud, 3/8-24 x 2 5/8” Threaded Rod 010658-1 2

6 Bolt, #10-24 x 1” Socket Head Hardened Shoulder 010664 2

7 Plate, Fixed Clamp W10650 1

Instruction Sheet, CBN Clamp Retrofit/Replacement 010755-568 1

1

2

2
34

5

8

7
6

11

12

13

1415

16

17

23
22

18
24 20

19
17

21

25

26
27

28

9

9

10

SH0005C
6-4 CBNdoc080304 Replacement Parts



Replacement Parts
Clamp & Oil System 6
8 NUT, #10-24 HEX LOCK F05010-42 2

9 MAGNET, FILTER P31347 2

10 PLATE, PUMP TRAY 010756 1

11 PUMP, AGA P09836 1

12 WASHER, 1/2” SAE FLAT F05011-2 1

13 BOLT, 1/2-20 X 1 1/4” HEX HEAD GRADE 5 F05008-108 1

14 BLADE, WIPER S30265 2

15 WIPER WELDMENT, LTAGA 010728 1

16 STUD, 1/4-20 X 1/2” WING F05005-16 4

OILER ASSEMBLY, GRINDING WHEEL 010724 2

17 Barb, 3/8” Hose X 1/4” Male NPT ELbow P04730 2

18 Side Plate Weldment, Oiler Left Hand 010725 1

19 Side Plate Weldment, Oiler Right Hand 010726 1

20 Block, Oil Trough 010730 1

21 Bolt, 1/4-20 x 2” Hex Head Grade 5 F05005-125 2

22 Washer, 1/4” SAE Flat F05011-11 2

23 Nut, 1/4-20 Nylon Lock F05010-69 2

24 Bracket, Oil Trough Mounting 010735 1

25 FITTING, 1/4” NPT X 3/8” BAR MALE BRANCH TEE 010747 1

26 CLAMP, 5/8” EMT COATED 010748 1

27 VALVE, 1/4” LOC-LINE P09835 1

28 BOLT, 1/4-20 X 3/4” FULL THREAD HEX HEAD CAP F05005-1 1
Replacement Parts CBNdoc080304 6-5



Replacement Parts
Cam Index Assembly6
6.6 Cam Index Assembly

REF DESCRIPTION       (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

ARM ASSEMBLY, CAM INDEX A09821 1

1 Knob, Index Arm Adjustment S09733 2

2 Adjustment Weldment, Pawl 010702 1

3 Spring, Index Arm LC-045G-7SS P09816 1

4 Bushing, 3/4” Long Flanged 004653 1

5 Pin, 1/8" x 3/4" Roll F05012-6 1

6 Arm Weldment, Cam Index W09763 1

7 Washer, 3/8" Lock F05011-36 1

8 ROD, CAM BRAKE S10663 1

9 SPRING, CAM BRAKE P06460 1

MOUNT ASSEMBLY, CAM MOTOR A10690 1

10 Mount Weldment, Cam Motor W10685 1

11 Shaft, Cam Drive S09734 1

19

1

SH0002D

24

25

26

27

1

2

3

4

5

6
7

89

10

11
12

13

14
15

16

17

18

19

20

21

2223

28

29

30
31

32
33

34
6-6 CBNdoc080304 Replacement Parts



Replacement Parts
Cam Index Assembly 6
12 Ring, 1.575" I.D. Retaining F04254-4 1

13 Bearing, 6203-2NSL 17mm P06030-2 3

14 Nut, 5/8-18 Jam F05010-11 1

MOTOR ASSEMBLY, AGA CAM DRIVE A10365 1

Motor Assembly, AGA Cam Drive A10520 1

15 Motor, 53:1 Gear P09698-1 1

Housing, Klauber Motor End P12756 1

Gear Kit, Klauber Motor Replacement P12569 1

Brush Kit, Gear Motor Replacement P12800 1

Shaft Kit, Klauber Gear Motor Replacement 009695 1

16 Pin, 1/8” x 9/16” Dowel S10528 1

17 Screw, #10-32 x 1/2" Button Head F05004-56 4

18 HINGE, 2" CAM COVER P09800 1

19 SCREW, #10-24 X 1/2" SOCKET HEAD F05004-26 4

20 NUT, #10-24 SELF-LOCKING F05010-14 4

21 COVER, AGA CAM S09811 1

22 DECAL, MOVING CAM WARNING S10692 1

23 BOLT, 5/16-18 X 3/4" HEX HEAD GRADE 2 F05006-5 1

24 NUT, 5/16-18 HEX F05010-17 1

25 BRACKET, MAGNETIC SHUTOFF SWITCH MOUNT S09838 1

26 SWITCH, MAGNETIC SHUTOFF A10514 1

27 SCREW, #10-24 X 3/8" PHILLIPS HEAD F05004-3 4

28 MAGNET, ORANGE SHUTOFF S10519-1 3

29 CAM WELDMENT, CBN PROFILE 010745 1

30 CLIP, 1/2" E P22342 1

31 WASHER, .5" X .75" X .62" NYLON P05251-1 1

32 WASHER, 5/16" STANDARD FLAT F05011-16 1

33 BOLT, 5/16-18 X 1/2" HEX HEAD GRADE 5 F05006-15 1

34 BOLT, 3/8-16 X 1” HEX HEAD F05005-7 2

WRENCH, ROUTER P07032 1
Replacement Parts CBNdoc080304 6-7



Replacement Parts
Grinder Assembly6
6.7 Grinder Assembly

REF DESCRIPTION       (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

HEAD/BASE ASSEMBLY, AGA GRINDER A10662 1

Head Assembly, AGA Grinder A10665 1

1 Motor Assembly, AGA Grinder A04665 1

Motor Assembly, 12 Volt DC w/Harness A10701 1

Motor, 12 VDC P04340 1

Brush Kit, Grinder Motor A07969 1

Brush/Spring Set P07967 2

Instruction Sheet, Brush Replacement A07969-232 1

Connector, 2 Pin E10551 1

Contact, Wire Pin E10552 2

1

2

3

34

5

6

19

7

8

23

24

10

11

11

14

12
13

15

16

17

18

20

21

22

9

SH0003B_CBN
6-8 CBNdoc080304 Replacement Parts



Replacement Parts
Grinder Assembly 6
Tube, 3/8" Neoprene R01897 2 ft.

Terminal, 14 Ga. 90° Flag F05708-1 1

Nut, 10 Ga. Crimp Wire F05609-2 1

Tube, 1/4" x 3/8" Plastic R01890 6.5 in

Instruction Sheet, Motor Replacement A04665-235 1

2 Washer, #10 Split Lock F05011-20 2

3 Nut, #10-32 Hex F05010-27 2

4 Arbor, Male Wheel 010750 1

5 Screw, 1/4-28 x 3/8" Cup Point Set F05005-24 1

6 Nut, Arbor S04554 1

7 Cover, Grinder head S10668 1

8 Nut, 5/16-18 Wing F05010-23 1

9 Decal, Eye Protection Warning S10691 1

10 Head Weldment, AGA Grinder W10667 1

11 Bearing, R6ZZ P03054 2

12 Washer, #10 SAE Flat F05011-18 1

13 Screw, #10-32 x 1/2" Button Head F05004-29 1

14 Clip, 3/8" E P10689 1

Base Assembly, AGA Grinder A10666 1

15 Plate Weldment, Vertical Pivot W10680 1

16 Base Weldment, AGA Grinder W10677 1

17 Washer, 1/2" Split Lock F05011-9 1

18 Bolt, 1/2-13 x 1" Hex Head Grade 2 F05008-50 1

19 WHEEL, 9/29 LTAGA GRINDING CBN PROFILE 030380 1

WHEEL, 10/30 LTAGA GRINDING CBN PROFILE 030381 1

WHEEL, 13/29 LTAGA GRINDING CBN PROFILE 030389 1

20 WIPER, AGA BLADE S10700 1

21 WASHER, 1/2" SAE FLAT F05011-2 1

22 BOLT, 1/2-20 X 1" HEX HEAD F05008-42 1

23 GUARD, AGA MIST D04672 1

24 SCREW, 1/4-20 X 1/2" THUMB F05005-16 1

TOOL, LTAGA ALIGNMENT 010706 1

WASHER, 1/2” SAE FLAT (SPACER FOR ALIGNMENT TOOL) F05011-2 2
Replacement Parts CBNdoc080304 6-9



Replacement Parts
Lift Assembly6
6.8 Lift Assembly

REF DESCRIPTION       (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

LIFT ASSEMBLY, AGA GRINDER A09822 1

Screw Assembly, Back Grind A09765 1

1 Rod, Back Grind Screw S09701 1

2 Knob, Back Grind Screw S09733 1

3 Pin, 5/32" x 1" Hardened Dowel F05012-28 1

4 Spring, Back Grind LC-045G-7SS P09816 1

5 Block, Back Grind Knob Trunnion S09730 1

6 Screw, #10-24 x 1 1/4" Socket Head F05004-31 1

7 Nut, #10-24 Self-Locking F05010-14 1

8 Bearing, #629 P06049 1

9 Spacer, Lift Bracket Bearing S09702 1

10 Lift Bracket, AGA Grinder W09764 1

11 Arm, AGA Lift S09699 2

1

2

3

4

5

6

78 910
11

11 12

12

13

14

14

15

15

16
17

18

19

20

21

SH0004
6-10 CBNdoc080304 Replacement Parts



Replacement Parts
Lift Assembly 6
12 Bushing, SF1620-6 Bronze P08060 2

13 Spring, Lift Arm LE-031C-8SS P09817 1

14 BOLT, 5/16-18 X 1" HEX HEAD F05006-1 2

15 NUT, 5/16-18 HEX LOCK F05010-6 2

16 END, 5/16-24 MALE ROD P09814 1

17 NUT, 5/16-24 HEX F05010-28 1

18 END, 5/16-24 FEMALE ROD P09813 1

19 BOLT, 1/2" X 1 1/2" SHOULDER F05008-36 1

20 NUT, 3/8-16 HEX JAM F05010-29 1

21 MOUNT WELDMENT, CAM MOTOR (SEE SECTION 6.6) W10685 1
Replacement Parts CBNdoc080304 6-11



Replacement Parts
Transformer Assembly6
6.9 Transformer Assembly

REF DESCRIPTION     (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

TRANSFORMER, 110V TO 12V AGA A10549-110 1

TRANSFORMER, 22OV TO 12V AGA A10531-220 1

1 Cover, AGA Transformer S10487 1

2 Base, AGA Transformer S10488 1

3 Decal, GFI 110V Transformer Danger P10526-110 1

Decal, GFI 220V Transformer Danger P10526-220 1

4 Transformer, 110 V 20 Amp P09743-110 1

Transformer, 220 V P09743-220 1

5 Terminal, 1/4" Quick 14-16 Ga. F05708-10R 5

6 Grommet, #1207 Heyco P06254 2

1

2

3

4

5

6

7

8

10
8

8

9
9

511
11

12

13

14

14

15

11
5

16

17

SH0006
6-12 CBNdoc080304 Replacement Parts



Replacement Parts
Transformer Assembly 6
7 Breaker, 3 Amp Circuit (110V Transformer) E10466 1

Breaker, 2 Amp Circuit (220V Transformer) E10560 1

8 Nut, #8-32 Self-Locking F05010-41 5

9 Screw, #8-32 x 1/2" Slotted Hex Head F05015-18 3

10 Terminal, #8 14-16 Ga. Ring F05092-11R 3

11 Terminal, 1/4" Quick 10-12 Ga. F05708-9 4

Switch, AGA On/Off A10703 1

12 Switch, Lighted Rocker E10473 1

Instruction Sheet, Switch Replacement A10703-495 1

13 Connector, Transformer Harness E10474 1

14 Screw, #8 x 5/8 Phillips Head Pan A F05015-3 4

15 Rectifier, KPBC 3508 Bridge 084318 1

16 BOLT, 1/4-20 X 3/4" HEX HEAD FULL THREAD F05005-1 2

17 NUT, 1/4-20 SELF-LOCKING F05010-9 2
Replacement Parts CBNdoc080304 6-13



Replacement Parts
Control Assembly6
6.10 Control Assembly

REF DESCRIPTION     (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

CONTROL ASSEMBLY, AGA A10600 1

1 Cover, AGA Control Box S10522 1

2 Base, AGA Control S10694 1

3 Screw, #8 x 5/8" Phillips Pan Head A F05015-3 4

4 Breaker, 15 Amp Circuit E10698 1

5 Connector, 2-Pin Tapered E10483 1

6 Connector, 2-Pin Rectangle E10480 1

7 Connector, 3-Pin Rectangle E10474 1

8 Bolt, #10-24 x 5/8" Hex Head F05004-18 1

9 Terminal, #10 14-16 Ga. Ring F05092-9R 1

10 Nut, #10-24 Self-Locking F05010-14 1

11 Switch, On/Off Toggle P03027 1

1

2

3

3

3

3
4

5

6

7

8

9

10

11 12

13

14

15
16

17

18

19

20

21

SH0007B
6-14 CBNdoc080304 Replacement Parts



Replacement Parts
Control Assembly 6
12 Terminal, 1/4" Quick 14-16 Ga. F05708-10R 1

13 Switch, AGA Speed Control E20519 1

14 Knob, Speed Control P06257 1

15 Washer, 1/4" I.D. Lock F05011-37 2

16 Switch, AGA Black Start E10472 1

17 Switch, AGA Red Stop E10471 1

18 Circuit Board, AGA Control A10696 1

19 Pin, 3/8" Long Circuit Board Mount P10489 2

20 Pin, 3/8" Short Circuit Board Mount P10452 2

21 Decal, AGA Front Panel 010704 1
Replacement Parts CBNdoc080304 6-15



Replacement Parts
Splash Guards6
6.11 Splash Guards

REF DESCRIPTION      (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

1 GUARD WELDMENT, REAR SPLASH 010729 1

2 PLUG, 1 1/2” STEEL FINISHING 010749 1

3 GROMMET, 7/8” ID X 1 1/4” GROOVE DIAMETER P702 1

4 GUARD, FRONT SPLASH 010736 1

5 HANDLE, WITH BOLTS P08065 1

6 Bolt, #8-32 x 3/8” Self Tapping F05015-8 2

7 SCREW, 10-24 X 1/2” UNSLOTTED INDUSTRIAL HEX HEAD MACHINE F05004-27 2

8 SCREW, 3/8-16 X 1” HEX HEAD CAP F05007-7 2

9 WASHER, 3/8 FLAT F05011-3 4

10 WASHER, 13/32” ID X 1.0” OD X .06” NYLON F05011-83 4

1
2

3

4
66

8

7

5

11 12

13
14
15

9

9

10

SH0039

10
6-16 CBNdoc080304 Replacement Parts



Replacement Parts
Splash Guards 6
11 WASHER, 3/8” SPLIT LOCK F05011-4 2

12 NUT, 3/8-16” HEX NYL LOCK F05010-10 2

13 WIPER, RUBBER 010752 1

14 PLATE, SPLASH GUARD 010751 1

15 NUT, #10-24 SELF LOCKING F05010-14 2
Replacement Parts CBNdoc080304 6-17



Replacement Parts
Miscellaneous Parts6
6.12 Miscellaneous Parts

REF DESCRIPTION      (  Indicates Parts Available In Assemblies Only) PART NUMBER QTY.

1 HARNESS, AGA TRANSFORMER/CONTROL A10532 1

2 STRAP, 1/4" X 6" TIE F05089-1 6

3 TEMPLATE, 15° HEAD ANGLE 010753 1

4 OIL, 5 GALLONS #165-CE GRINDING 010740 1

TOOL, ALIGNMENT KIT 010706 1

5 Tool, Alignment 010722 1

1

2

3

5

4

SH0040
6-18 CBNdoc080304 Replacement Parts



Maintenance & Troubleshooting
Wiring Diagram 7
SECTION 7   MAINTENANCE & TROUBLESHOOTING

7.1 Wiring Diagram 

W1 - Main Switch
B1 - Circuit Breaker
Tr - 220/110/12V Tranformer
Pr - Bridge-rectifier
M1 - Coolant Pump Motor

M2 - Grinder Motor
M3 - Feed Motor
B2 - Control Panel Safety
W2 - Grinder Motor Switch
P1 - Speed

FIG. 7-1

SH0008EU
Maintenance & Troubleshooting CBNdoc080304 7-1



Maintenance & Troubleshooting
Sharpener Maintenance7
7.2 Sharpener Maintenance

Wipe the sharpener dry after each day's use.

Keep clean of dirt, rust, and metal filings. 

Remove the clamp regularly and clean out any buildup that might cause it to not
clamp the blade firmly. When replacing clamp, replace it flat against the stop block.

Clean sediment from the oil pan and filter magnets as needed. 
7-2 CBNdoc080304 Maintenance & Troubleshooting



Maintenance & Troubleshooting
Blade Sharpening Tips 7
7.3 Blade Sharpening Tips

This section covers some of the common problem areas of blade sharpening. 

Before removing from the saw, clean the blade by running the waterlube on the blade for
15 seconds. This will remove most of the sap buildup that would otherwise have to be
scraped off when it dries. Wipe with a clean dry rag.

Make sure the flow of oil through the oiler assembly is strong. 

Sharpen the blade when it first shows signs of dullness. If the blade is extremely dull, due
to hitting a rock or some form of foreign matter, sharpen the blade twice lightly, instead of
trying to remove too much in one grind. Grinding too much material at once may cause
the circuit breaker on the back of the control box to kick out. If this happens, wait 15 sec-
onds. Then push in and release circuit breaker.
Maintenance & Troubleshooting CBNdoc080304 7-3



 

 
 
 

EC declaration of conformity 
according to EC Machinery Directive 2006/42/EC 

 
We herewith declare, 

Wood-Mizer Industries sp. z o.o. 
114 Nagórna street, 62-600 Koło; Poland. 

 
That the following described machine in our delivered version complies with the appropriate basic 
safety and health  requirements of the EC Machinery Directive 2006/42/EC based on its design and 
type, as brought into circulation by us. In case of alteration of the machine, not agreed by us, this 
declaration is no longer valid. 
 
 
 
 
 
 
Designation of the machine:   INDUSTRIAL SHARPENER 
 
TYPE:      BMS200, BMS250 
 
No. of  manufacturer:    …………………………… 
 
 
 
 
 
 
Applicable EC Directives:   EC Machinery Directive 2006/42/EC  
      EC Electromagnetic Compatibility Directive  
      2004/108/EC 
 
 
Used harmonized standards:                               PN-EN 12100:2010 

 PN-EN 894-1+A1:2010, PN-EN 1037+A1:2010, 
 PN-EN 894-2+A1:2010, PN-EN 60204-1:2010 
 PN-EN 894-3+A1:2010, PN-EN 13849-1:2008, 
 PN-EN 894-4:2010, PN-EN 953+A1:2009, 
 PN-EN 01310-2:2010, PN-EN 01310-3:2010, 
 PN-EN 01310-1:2010 
 

Year of CE marked affixed:  2010 
 
 
 
Responsible for Technical Documentation: Adam Kubiak / R&D Manager 
  Wood-Mizer Industries Sp. z o.o. 
  62-600 Koło, ul. Nagórna 114 
 Tel. +48 63 26 26 000  
  
Date/Authorized Signature:  05. 11. 2012  
 
Title :  R&D Manager 
 
 
 


	SECTION 1 Safety
	SECTION 2 Sharpener Components
	SECTION 3 Assembly
	3.1 Stand Assembly
	3.2 Oil Installation
	3.3 Electrical�Installation
	3.4 Blade Support Installation
	3.5 Sharpener Head Angle Adjustment
	3.6 Grinding Wheel Installation
	3.7 Blade Rest Bolt Adjustment
	3.8 Blade Installation

	SECTION 4 Sharpener Adjustments
	4.2 Face Grind and Depth/Back Grind Adjustments
	4.3 Sharpener Alignment

	SECTION 5 Sharpener Operation
	5.1 Operation
	5.2 Magnetic Shut-off
	5.3 Blade Removal

	SECTION 6 Replacement Parts
	6.1 How To Use The Parts List
	6.2 Sample Assembly
	6.3 Stand Assembly
	6.4 Blade Support Assembly
	6.5 Clamp & Oil System
	6.6 Cam Index Assembly
	6.7 Grinder Assembly
	6.8 Lift Assembly
	6.9 Transformer Assembly
	6.10 Control Assembly
	6.11 Splash Guards
	6.12 Miscellaneous Parts

	SECTION 7 Maintenance & Troubleshooting
	7.1 Wiring Diagram
	7.2 Sharpener Maintenance
	7.3 Blade Sharpening Tips

	company info PL.pdf
	General Contact Information
	Branches & Authorized Sales Centers




